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This report is governed by, and incomorates by reference, the Cendiions of Testng as posted at the dale of issuance of this repont
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results thareof based upon the nformation that you provided to us, Measurement uncertainty is only provided upon request for accredited tests. Statements of
conformity are basad on simple acceptance critena without laking measurement uncertainty into account. unlass otherwise requested in writing. You hava £0 days
from date of issuanice of this report to notify us of any malerlal arror or omission caused by our negilgance or if you require measuremenl uncertainly, provided,
however. hat such notice shall be in wiiting and shall specifically sddress the Issue you wish 1o raise A failure to raise such lesue wilhin the prescribed me shali
conslitule your unquatified acceptance of the completeness of Lhis report, the tests conductad and tha correctness of the report contents.
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MATERIAL SUBMITTED BY / VENDOR v HITECH INTERNATIONAL
CONTACT PERSON v MUKUL SAREEN
VENDOR'S ADDRESS ' RAMGARH, SAHNEWAL AIRPORT ROAD LUDHIANA - 141123
DATE OF RECEIPT .. SEP 23, 2023
PERFORMANCE DATE :t SEP 23,2023, TO OCT 18, 2023
SAMPLE DESCRIPTION ::  SPOON (SAMPLE RECEIVED IN GOOD CONDITION)

END USE: EATING FOOD, AGE GROUP: /, PO NO.: /, STYLE NO.: J,
COLOR:/, SIZE: /, QTY. OF SUBMITTED SAMPLES: 10 PCS OF EACH

DEPARTMENT NO. / BUYER NAME ©*  MAITRI MALIK = WALMART
MARKET REPRESENTATIVE /| AGENT R
MANUFACTURER ' HITECH INTERNATIONAL
COUNTRY OF ORIGIN . INDIA
COUNTRY OF DESTINATION s o
SUMMARY OF TEST RESULTS
TEST REQUIRED PASS FAIL DATA
Bending Strength (Applied load, visual exam) X
Note:

1. The listed test is conducted as per vendor's request.

2. This report is generated in our local format and is for vendor's reference only.

3. The test requirement provided by the vendor.

4. Sample retention period is 3 months from the date of issued.

5. Tensile strength and neck deflection tests are not applicable on submitted sample.
6. Bending Strength test has been subcontracted to NABL accredited Lab.

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.

SIGNATORIES
Qo D10
REVIEWED BY : AUTHORIZED BY:
SANJAY KUMAR ALOK SHARMA
ASST. PROGRAM MANAGER-HARDLINE PROGRAM MANAGER-HARDLINE
E-mail; sanjay.kr@bureauveritas.com E-mail: alok.sharma@bureauveritas.com

Burcan Veritas This report 16 governed Ly, and incorporales by roference, the Condifons of Tesling as posted al the date of
Consomer Products Services, Tne of : li} h - r-bysi / - I lal and 13 intended for your exclusive use. Any
Bureaw Verits Conumer Producty 16pOrt10 O for dny BINET POILON of GNhity, of use of our Narmé of tadamark, 13 permittad only with our prior vmttan permyssion. This 18p0n
Servive (ndia) Py Fal C419, wilh respecl 16 the test samples [dendiod hosln. The results set forth in this report 816 net lrusicative or reprecontative of the quality
Sector 7 Nowla -2013201 (L) which a test samplo was taken or any slmilar of identical product unless specificolly and expressly noled. Qur report indudes all of e lests requested by yo
CLe) 0091-120-4765176 results theroof based upon the informaton that you provided o us. Maasurement uncenainty is only providad upon reque 3 tests, G of
0091120224746 conlormity are based on gimple accoptance crileria without taking measuremant uncenainty into account, unless othersise reque n v Yo

from dale of ssupnce of hils 1eporl (o notify us of any matenal efror of omission caused by our neghgence or if you require measursment uncertainty
howsver, that such nolice ehall be in wibng and shall gpscifically addrens the i8sue you wish 1o raise. A failure [0 ralee such 155u8 Wwithin the presonbed
congtitute your ungualifiad acceptance of Ihe completeness of this report. the tests conducied and the correctness of e rep ort contants,




LAB NO. : (6723)266-0102
ISSUEDATE : OCT 18, 2023
PAGE : 30f03
TEST PROPERTY TEST RESULTS DESIRABLE
Bending Strength (Applied load, visual DATA Clamp handle of utensil in vice 60% from the
exam) end of the handle and apply a continuous

372N

force through a 1" diameter centered on the
opposite end of the utensil until breakage
occurs, or maximum force is achieved.
Record the average bend strength for each
type of utensil (ie, fork, spoon, knife).

Breakage force or test end point should be
within 20% of the national brand.

END OF TEST REPORT




